



Bureau Veritas Consumer Products Services UK Ltd

TEST REPORT

REPORT REF: TR6795/271567A

SAMPLE RECEIVED: 15 March 2022
REPORT ISSUED: 20 April 2022

SAMPLE DESCRIPTION: Roman Rear Cord Safety Clip
Item No. H344/SC

REPORT SUMMARY:

TEST	METHOD	PASS	FAIL
Internal blinds – Protection from strangulation hazards – Requirements and test methods for safety devices	BS EN 16434:2014, clause 7	X	

CONCLUSION: The samples complied with the above.

Signature

Chris Hart – Non-Softlines Co-ordinator
AUTHORISED SIGNATORY

This report is issued in a standard format. Where the result(s) of a test falls within the boundary of the measurement of uncertainty and compliance cannot be specified, this shall be clearly documented on the report. The decision rule defines how measurement uncertainty is accounted for when stating conformity of a measurement with a specified requirement. Where a statement of conformity is required, measurements which fall outside the acceptance limits when taking into account the uncertainty, will be reported as inconclusive. For further information, please visit www.bvcpss.co.uk/trf.

The information contained within any report is based on current BV CPS UK Ltd Knowledge and is given without guarantee. A satisfactory test report by no means implies that the product so tested is approved by BV CPS UK Ltd, UKAS or other body.

A report is a confidential document to the person or firm to whom it is issued and it will be strictly treated as such by BV CPS UK Ltd. It may not be reproduced either in its entirety or in part and may not be used for advertising. The person or firm whom the reports is issued may however show it or send, or a certified copy, thereof prepared by BV CPS UK Ltd, for the information of his customer, supplier or other persons directly concerned. BV CPS UK Ltd will not, without the written consent of the person or firm, enter in to any discussion or correspondence with any third part concerning the contents of the report. In the event of the improper use of a report, BV CPS UK Ltd reserves the right to withdraw it or adopt any other remedy which may be appropriate.

Samples submitted for testing are accepted on the understanding that the report issued shall not form the basis of, or instrument for, any legal liability against BV CPS UK Ltd and applies specifically to the sample(s) tested and not necessarily to the bulk.

Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW



SAMPLE IMAGE:



**INTRODUCTION:**

An examination was requested to ascertain compliance with the requirements as detailed on page one of this report. The following clause was considered applicable and our findings were as follows:

TEST RESULTS:**BS EN 16434:2014****Summary of Examination:**

Clause	Description	Result	Comments
7	BREAKAWAY DEVICE	-	-
7.1	General	-	See note 1
7.2	Test method	Pass	See note 2

Notes

1	The test was conducted on the following samples: - In their original condition; - That had been exposed to UV; - That had been subjected to the mechanical endurance test; - That had been subjected to the effect of temperature test. The samples were sub-contracted to a non-BV laboratory for the UV exposure. This clause applies to devices intended to connect: - Case No. 1: two ends of the same cord; - Case No. 2: several cords together at any point below the headrail; - Case No. 3: a cord to a curtain. The samples were Case No. 3 and were tested as such.
2	When tested in accordance with the standard, the samples eliminated the hazardous loops when tested with the specified 6 kg test mass at both the bottom and penultimate positions.